

Test report of Silica Sand

Parameters	Unit	Result Obtained	Protocol
Alumina	%	0.68	IS 1917 (Part 4)
Calcium	%	0.11	IS 5949:1990
Iron	%	0.4	IS 1917(Part 5)
Loss on Ignition	%	0.15	IS 1917 (Part1):1991
Magnesium	%	0.06	IS 1917 (Part 6)
Silica	%	98.44	IS 1917 (Part 3):1992
Titanium	%	0.04	IS 1917 (Part 7):1991

Yours Truly,

**For
ROYAL MINERAL**



Irfan Jat